
ASSEMBLY INSTRUCTION



#24#23#22#21

#20

Leg Brackets

4 pcs

#19#18

#14

5/16" x 2"Bolts

12 pcs

23mm Washers

12 pcs

Pucks

4 pcs

Part   List

#1 #2 #4#3

#5 #6 #7 #8

#9 #10 #11 #12

1/4" x 2-1/4" Bolts

19 pcs

1/4" x 19mm Washers

33 pcs

#13

Apron Corners

4 pcs

#15

#17

#16

#25

Cabinet

1 pc

Side Apron

2 pcs

End Apron

2 pcs

12mm Screws

12  pcs

Leg

4 pcs

Nuts

16 pcs

1/4" x 1" Bolts

14 pcs

Screws

4 pcs

Pusher

4 pcs

Goal Box

2 pcs

 Scorer

  2 pcs

Wrench

1 pc

Ball Collectors

2 pcs

P4*1-1/4" Screws

4 pcs

Motor

1 pcs

Motor Connect board

1 pcs

P4*18mm Screws

4 pcs

Leg Leveler

4 pcs



#20

#21

# 6

# 5

# 2

# 3

# 2

# 3

 #1

#13

#13

#11

#11

#11

#11

#11

#11

Step 1

Step 2



#24

#24

#23

#22

#10

#11

Step 3

Step 4

#23



#7

#4

#8

# 9

#10

#10

#11

#11

#12

#12

#25

Step 5

Step 6



#18

#21

#6

#17

Step 7

Step 8


